
 

 
 

Board Meeting 
December 11, 2023 

 

 

MISSION STATEMENT 
The Bloomington and Normal Water Reclamation District (BNWRD) shall provide wastewater 
transportation and treatment services to its constituency so as to provide environmental 
protection, protection of the public health, a favorable climate for commerce, and enhanced 
quality of life in co-operation with other community projects.  The service area shall remain 
flexible so as to address future wastewater treatment needs of McLean County.  We shall strive 
to maintain premiere, state-of-the-art services in all aspects of operation through research, 
development, and application of innovative technologies while providing maximum stewardship 
[...]
reliably for another 3-5 years.  

Finally, the outcome of this 

work will inform us as to the 

possible effort required on 

future preventative 

maintenance of MSB1 & MSB3. 

Keith Bosecker

815-444-4428

kbosecker@goconcentric.com

MCC-9 stand alone switch installed successfully, 

completing final billing. 

Final vendor invoice to be billed. 12/1/2023

Clearview Pump Station and 

Force Main

Job Number: [2325150.00]

Clearview Sanitary District 

Consolidation: Pump Station 

and Force main design and 

sanitary sewer rehabilitation.

Mike Kenny

815-444-3371

mkenny@baxterwoodman.com

Completed ESA and sent to BNWRD, Approval of 

the ESA, Project Kickoff, Coordination on 

Easements, Coordination with Unit 5

Survey, Preliminary Design and rehab 

plan, Easements

4/12/2024

Meadows and Interstate 

Regionalization Study

Job Number: [2325790.00]

This project is the first phase of 

consolidating the Meadows of 

Bloomington and Interstate 

Plaza, located just south of the 

interchange at US 51 (Main St) 

and I-74, into the Bloomington 

Normal Water Reclamation 

District Service Area.

Shane Firsching

815-444-3395

sfirsching@baxterwoodman.com

Attended IEPA Meeting.

Received notice from Tim Ervin to proceed with 

route study portion of the project ahead of field 

services. 

Project status updates.

Perform topographical survey.

Perform manhole inspections.

Perform sanitary sewer TV inspections.

Review existing data and records.

Perform route study.

Evaluate alternatives.

1/31/2024

Network Project Phase 2 - PO # 

WM 2023-48

Job Number: [2325964.00]

Implement the configuration 

and monitoring of the primary 

route (fiber) and failover upon 

communications loss to the 

secondary route (cellular) 

using a firewall at each 

location.

Doug Swanson

815-444-3339

dswanson@goconcentric.com

Firewalls configured and installed. Bill this phase of the project.  Remaining 

work to be completed on next Phase. 

12/29/2023

Network Project Ph4

Job Number: [2326213.00]

This phase will add SCADA 

monitoring of the network 

routes to the remote sites, 

created in previous phases, 

and alarm the operator both in 

iFix and through Win911 of a 

route failure.

Keith Bosecker

815-444-4428

kbosecker@goconcentric.com

Appropriate licensing has been installed, iFix tags 

and screens updated, Win911 alarms activated 

and tested. 

Monitor devices and support as 

necessary.  

12/22/2023

Obtain approval from the 

owner of The Meadows for 

field work access and 

ingress.

None

Page: 1 of 1     (   Run Date: 12/6/2023 9:02:52 AM )             Project Number Sort 



 

To: Tim Ervin, Executive Director 

From: Josh Stevens, Superintendent of Operations 

Subject:  December 2023 Operations Report 

The West and Southeast Plant (SE Plant) were both in full compliance with NPDES Permit 
effluent limits during November 2023.  This report includes data on key performance indicators 
and a few relevant Operational updates. 

• The addition of filter sand to four west tertiary filter cells was completed at the West Plant 
to replenish media that is gradually lost from routine backwashing. 

• The Plant 3 east aeration tanks were returned to service following aeration tank piping 
repairs.  Additionally, a new meter was installed for measuring air flow to the tanks from 
the blowers that supply the air.  

• Three representatives from the Illinois EPA Champaign Regional Office visited the West 
and SE Plants in September to review facility operations with District staff.   Reports from 
the inspections have been received and indicate no violations nor any operational or 
maintenance deficiencies for either treatment facility.  The inspection reports are attached. 
 
 

 

15.1

19.5

25.6

18.6 17.8

11.0

13.8
15.5 15.2 14.8

12.2

0.0

5.0

10.0

15.0

20.0

25.0

30.0

M
on

th
ly

 A
vg

 F
lo

w
 (M

G
D)

West Plant Flows

Monthly Avg Flow (MGD) Design Avg Flow (MGD)



 

 

2.4 2.6
3.4

2.9
3.5

2.8 2.4 2.5 2.7
2.1 2.0

0.0

2.0

4.0

6.0

8.0

10.0

12.0

14.0

M
on

th
ly

 A
vg

 T
SS

 (m
g/

L)
West Plant Effluent Total Suspended Solids

Monthly Avg (mg/L) NPDES Limit (mg/L)

1.05
1.21

0.86

0.44

0.81 0.84

0.33
0.63

0.85
0.68 0.64

0.00

0.50

1.00

1.50

2.00

2.50

3.00

3.50

4.00

4.50

M
on

th
ly

 A
vg

 A
m

m
on

ia
-N

  (
m

g/
L)

West Plant Effluent Ammonia Nitrogen 

Monthly Avg (mg/L) NPDES Limit (mg/L)



 

 

4.3 4.5 4.6 4.5
5.2 5.0 4.7 4.7

6.7

4.8
5.2

0.0

2.0

4.0

6.0

8.0

10.0

12.0
M

on
th

ly
 A

vg
 C

BO
D 

(m
g/

L)
West Plant Effluent Carbonaceous BOD 

Monthly Avg (mg/L) NPDES Limit (mg/L)

1 10 6 6
29

3
0

50

100

150

200

250

300

350

400

450

Da
ily

 M
ax

 F
ec

al
 C

ol
ifo

rm
 (#

co
lo

ni
es

/1
00

m
L)

West Plant Effluent Fecal Coliform

Daily Max (mg/L) NPDES Limit (mg/L)



 

 

6.8

8.1

9.2

8.1

7.1
6.5 6.6 6.6

6.1 6.1
6.8

0.0

1.0

2.0

3.0

4.0

5.0

6.0

7.0

8.0

9.0

10.0
Da

ily
 M

in
 D

is
so

lv
ed

 O
xy

ge
n 

(m
g/

L)
West Plant Effluent Dissolved Oxygen

Daily Min (mg/L) NPDES Limit (mg/L)

5.3
4.8

5.9

5.0
4.8

3.7 3.8
4.3 4.3 4.3

3.9

0.0

1.0

2.0

3.0

4.0

5.0

6.0

7.0

8.0

M
on

th
ly

 A
vg

 F
lo

w
 (M

G
D)

Southeast Plant Flows

Monthly Avg Volume Treated (MGD) Design Avg Flow (MGD)



 

1.8 2.2
2.8 2.4 2.4

2.9
2.0 2.2 2.5

1.4 1.7

0

2

4

6

8

10

12

14
M

on
th

ly
 A

vg
 T

SS
 (m

g/
L)

Southeast Plant Effluent Total Suspended Solids

Monthly Avg (mg/L) EPA Limit (mg/L)

0.1 0.06 0.09 0.11 0.12 0.11 0.2 0.15 0.07 0.05 0.05
0

0.5

1

1.5

2

2.5

3

3.5

4

M
on

th
ly

 A
vg

 A
m

m
on

ia
-N

  (
m

g/
L)

Southeast Plant Effluent Ammonia Nitrogen 

Monthly Avg (mg/L) EPA Limit (mg/L)



 

 

2.1 2.5 2.9 3.0
2.4

2.9 3.2 2.8 3.1
3.9 4.2

0.0

2.0

4.0

6.0

8.0

10.0

12.0
M

on
th

ly
 A

vg
 C

BO
D 

(m
g/

L)
Southeast Plant Effluent Carbonaceous BOD 

Monthly Avg (mg/L) EPA Limit (mg/L)

7.7 7.7

9.0 8.7

7.3 7.2

6.4 6.2
5.6

7.0 7.1

0.0

1.0

2.0

3.0

4.0

5.0

6.0

7.0

8.0

9.0

10.0

Da
ily

 M
in

 D
is

so
lv

ed
 O

xy
ge

n 
(m

g/
L)

Southeast Plant Effluent Dissolved Oxygen

Daily Min (mg/L) EPA Limit (mg/L)



 

 

1 1 1 1 1 1 1 1 1 1 1
0

50

100

150

200

250

Da
ily

 M
ax

 F
ec

al
 C

ol
ifo

rm
 

(#
co

lo
ni

es
/1

00
m

L)
Southeast Plant Effluent Fecal Coliform

Monthly Geometric Mean (mg/L) EPA Limit (mg/L)



 

0.86

3.17 3.10

1.30

3.37

2.96

2.70

2.92

3.47

2.92

1.16

1.65

4

3.19

1.36

2.57

2.17

2.86

3.96 3.91

3.15

1.41

1.01

2.87

2.54

1.16

3.38

2.26

2.69

6.15

4.75

2.77

1.861.79

4.21

4.56

2.1

4.3

4.65
4.45

4.2

1.95

0.00

1.00

2.00

3.00

4.00

5.00

6.00

7.00

M
o

n
th

ly
 T

o
ta

l P
re

ci
p

 (
in

)
BNWRD Weather Station-Precipitation

West Plant Total Precip (in) GEVPS  Total Precip (in) SE Plant Total Precip (in) LKPS Total Precip (in)



e ILLINOIS ENVIRONMENTAL PROTECTION AGENCY 
1021 NORTH GRAND AVENUE EAST, P.O. Box 19276, SPRINGFIELD, ILLINOIS 62794-9276 · (217) 782-3397 

JB PRITZKER, GOVERNOR JOHN J. KIM, DIRECTOR 

November 7, 2023 

Bloomington and Normal Water Reclamation District 

NPDES Permit No. IL0027731 and IL0073504 

BW ID: Wi 130200004 and Wi 138250001 

Bloomington and Normal Water Reclamation District 

Timothy L. Ervin, Executive Director 

P.O. Box 3307 

Bloomington IL 61702-3307 

Dear Mr. Ervin: 

On September 26, 2023, an inspection of District's wastewater treatment facilities was conducted by 

Mr. Kim and Ms. Allen representing the Illinois Environmental Protection Agency. The purpose of 

the visit was to review facility operations with regard to applicable State and Federal water pollution 

control laws and regulations. 

Copies of the inspection reports are enclosed for your information. 

Please contact Mr. Kim and Ms. Allen at the Champaign Regional Office (217.278.5800) if you have 

any questions regarding this inspection. 

Sincerely, 

ENVIRONMENTAL PROTECTION AGENCY 

&~~~ 
Jeffrey P. Holste 

Champaign Field Operations Section 

Bureau of Water 

Division of Water Pollution Control 

2125 S. First Street, Champaign, IL 61820 (217) 278-5800 

2009 Mall Street Collinsville, IL 62234 (618) 346-5120 

9511 Harrison Street, Des Plaines, IL 60016 (847) 294-4000 

595 S. State Street, Elgin, IL 60123 (847) 608-3131 

2309 W. Main Street, Suite 116, Marion, IL 62959 (618) 993-7200 

412 SW Washington Street, Suite D, Peoria, IL 61602 (309) 671-3022 

4302 N. Main Street, Rockford, IL 61103 (815) 987-7760 



FIELD REPORT 
Facility Name: Bloomington and Normal Water Reclamation District, West Facility 

NPDES Permit No: IL0027731 BW ID: Wl 130200004 

Inspection Date: September 26, 2023 

Inspected by: Daniel Kim, Amelia Allen, and Jeffrey Holste, BW /DWPC/FOS, Champaign Region 

Interviewed: Tim Ervin, Executive Director, 309-846-5580 

Jake Callahan, Director of Operations and Maintenance, 309-261-9128 

Josh Stevens, Superintendent of Operations, 309-531-2942 

Mason Willis, Chief Operator, 309-827-4396 

GENERAL INFORMATION 
Plant Location 

Facility is located in the southwest part of the City of Bloomington along Oakland Avenue just 

east of Interstate 55/74. Facility is located mostly in the NE¼ of Section 7 of T.23N.-R.2E. 

Latitude 40.471 and longitude -89.026. 

Plant Description 
Facility consists of 3 secondary treatment plants operated in parallel. Plant 1 consists of influent 

screening, grit removal, primary clarification, primary and secondary trickling filters, secondary 

clarification, tertiary filtration., and UV disinfection. Plant 2 consists of influent screening, grit 

removal, activated sludge aeration tanks, secondary clarification, and tertiary filtration. Plant 2 is 

out of service and indefinitely deactivated due to poor performance and high energy usage. Plant 

3 consists of influent screening, grit removal, activated sludge aeration tanks, secondary 

clarification, tertiary filtration, and UV disinfection. 

Sludge processing consists of thickening, anaerobic digestion, storage tanks, belt filter presses, 

sand drying beds, sludge dtying pads, and a dried sludge storage building. 

Excess flow treatment consists of two clarifiers with the capacity to handle approximately 42 

million gallons per day. A CSO storage lagoon (80 million gallons) is provided northwest of the 

facility to capture CSO flows and store them until treated. 

Receiving Waters 
Facility discharges to Goose Creek, which is a tributary to Sugar Creek, which is a tributary to 

Salt Creek, which is a tributary to the Sangamon River. All these streams are within the Illinois 

River Basin. 

Permitted Capacity 
The treatment facilities have these combined capacities; daily average flow of 22.5 million gallons 

per day, daily maximum flow of 45.0 million gallons per day, an organic loading of 22,620 

pounds per day and solids loading of 33,730 pounds per day. The listed organic capacity is 

approximately 60% that of the hydraulic capacity in terms of population equivalents and the 

solids capacity is approximately 75%. These capacities include Plant 2, which is not being used. 

Plant Loading 
Based on an influent loading sununaty, the facility was determined to have 48% of its hydraulic 

capacity, 12% of its organic capacity and 38% of its solids handling capacity remaining (This data was 

obtained from a review of the past twelve months of facility Di\lR~. using monthly flow and conccntmtion avcrages.) These capacities 

may be somewhat meaningless based on the information provided above. 

Critical Review /Restricted Status 
This facility does not currently appear on either list. It is not recommended that the facility be 

subject to this form of Agency review. The Regional Office will continue to monitor the influent 



September 26, 2023 

Bloomington and Normal Water Reclamation District West Facility 

NPDES Permit No. IL0027731 BW ID: Wl 130200004 

Page 2 

loading of the facility as part of the Compliance Inspections of the facility. The District is not 

using the full capacity of the facility and is still producing quality effluent. 

COLLECTION SYSTEM 
Area Served 

The District's service area is entirely within McLean County. Communities served are the City of 

Bloomington, the Town of Normal, and surrounding unincorporated areas. According to 2022 

U.S. Census data, the combined population of the City of Bloomington and the Town of 

Normal is approximately 132,000. 

Long-range planning by the District shows that additional unincorporated areas outside of the 

twin Cities will be added to the service area over the next twenty-plus years. 2022 U.S. Census 

data indicates that the metropolitan area population, including the City of Bloomington, the 

Town of Normal, and surrounding unincorporated areas, accounts for 171,141. 

Type of System 
The system consists of both sanitary and combined sewers. Currently, what was previously CSO 

flows are held in a large storage lagoon and receive treatment as flow declines. The storage 

facility is located north of the treatment facility and has a capacity of approximately 80 million 

gallons. Upstream of the storage lagoon are three diversion structures that were installed to 

direct CSO flows to the storage lagoon. Two of the structures provide floatable control if they 

ever need to discharge. Both of these discharge locations are listed in the NPDES Permit as 

CSO discharges, Graham Street (006) and West Slough (005). 

The NPDES Permit authorizes the discharge from six combined sewers. Special Condition 18 of 

the NPDES Permit requires the District to inspect all CSOs 5 times per week. The District has 

complied with this special condition. They maintain a record that includes the CSO location, 

date, time, and the inspector, as well as any pertinent comments. Electronic monitoring in the 

District's SCADA system is provided for three of the outfalls (004, 005, and 006) as well. 

System Problems 
The Regional Office has received a few complaints of system problems in the past couple of 

years in the City of Bloomington. The sewers in question are owned and operated by the City of 

Bloomington. The City appeared to be taking appropriate action in handling these complaints. 

System Permits 
Permit No. 2020-HB-65234 was issued on June 15, 2020 for installation of a new flow regulator 

on the Wood Street interceptor and a new 18 inch conveyance sewer from the Wood Street 

interceptor into the Plants' 1 & 3 influent channel. The construction was complete in August 

2021. An electronically controlled plug valve is installed on the conveyance sewer to allow the 

District to protect the influent structure from flooding. 

This project maximizes the use of the interceptor sewer as temporary excess flow storage and 

decreases the number of CSO events at this outfall. Discharge Monitoring Reports submitted by 

the District indicate that the combined sewer outfalls, 004(Wood Street) and 005(West Slough), 

meet the Federal CSO requirements of four discharges or less per year. 

System Operations 
Special Condition 17 of the NPDES Permit required the District to develop and implement a 

Capacity, Management, Operations, and Maintenance (CMOM) Plan by October 1, 2013. The 

District made a CMOM plan with Farnsworth Group Inc. in September 2013. A copy of the 

Plan was submitted to the Agency on October 18, 2013. Copies of the Plan were received as 

required and a copy is available in the Regional Office files. During the inspection, Mr. Callahan 



September 26, 2023 

Bloomington and Normal Water Reclamation District West Facility 

NPDES Permit No. 110027731 BW ID: Wl 130200004 

Page 3 

submitted a copy of the most recent updated version of the CMOM plan (January 2022). The 

District can operate their portions of the collection effectively and still suffers from the 

operation of the collection system under the control of the satellite communities. Since the City 

of Bloomington has a NPDES Permit because of CSO outfalls on their collection system, they 
[...]
contract laboratory is used for metal analysis that the District does not have the equipment to 

perform. 

Operations & Maintenance 
Satisfactory, Operation - The plant is well operated. Process control tests are run on the 

activated sludge process as well as on the sludge processing operations. A SCADA system is 

provided to aid operators in the operation of the facilities. 

Maintenance - The District has an excellent maintenance program. The program is 

computerized for preventive maintenance and tracks all other maintenance done on the 

equipment. Twice a year, the District uses infrared technology to scan all electrical equipment 

for defects. Once a year, the District does a vibration analysis on all pertinent equipment. Every 

six months, the District exercise or check the control valves used in the facility. 



September 26, 2023 

Bloomington and Normal Water Reclamation District West Facility 

NPDES Permit No. IL0027731 B\\:! ID: Wl 130200004 

Page 8 

Sludge Handling/Disposal 
Satisfactory. The District has an excellent sludge disposal program. The District engineer runs 

the land application program and all records for th.is program are located in his office. 

Storm Water 
Satisfactory, The majority of the stormwater in the facility is directed into the treatment facility. 

There are three areas on the site that discharge to a nearby stream. These areas are routinely 

monitored and a S\'<IPPP has been developed to cover these areas. An annual report is submitted 

as required. The facility is covered by the General Stonnwater Permit under ILR.006229. 

CSO/SSO 
CSOs are inspected as required by the NPDES Permit. Furthermore; the District and the City of 

Bloomington have had diversion, excess flow storage and treatment .tructures built to limit the 

number of Combined Sewer Overflow events if not eliminated. 

During each Permit cycle, the District is required to review their Pollution Prevention Plan, 

Operation & Maintenance Plan, and their Public Notification Plan. After the Plans are 

reviewed/ revised a Public Meeting is to be held to present the Plans to the Public. After the 

meeting, the District is required to submit documentation to the Agency that this work has been 

performed. 

The District's wastewater system modernization and rehabilitation project will be conducted for 

the Wood Street (004) sewer separation with a new sanitary sewer pipeline construction to 

reduce the community's potential flooding and basement backup issues. A new sanitary sewer 

pipe will also be constructed to eliminate CSO outfall (013) next to Sugar Creek near Auto Zone 

on the South Center Street in Normal as a part of the project. 

Facility Site Review 
Satisfactory. The facility appeared to be well operated and maintained. 

SUMMARY OF APPARENT VIOLATIONS AND RECOMMENDATIONS 
Apparent Violations 

None. 

Operation and Maintenance Deficiencies 
None. 

Recommendations 
None. 

Future Issues 
Planning for nutrient removal from wastewater in the future. ~vs wastewater system modernization and rehabilitation project 

Daniel Kim 

Bureau of Water/D\X'PC 

Champaign Region 
BN\X1lill\'(1 2023 CEI.docx 

Attachments: Form 3560; D:--IR Summary 



Bloomington-Normal Water Reclamation District-West, WWTF, NPDES Permit No. IL0027731 

Discharge Monitoring Report Summary 

Influent Loading Summary 

Date Flow (MGD) BOD (lb/day) BOD (mg/L) Susp. Solids (lb/day) Susp. Solids (mg/L) 
Ave. Max. Ave. Max. Ave. Max. Ave. Max. Ave. Max. 

August 2022 12.61 19.7 153.8 146 
September 2022 12.3 18.75 177 211.3 

October 2022 12.13 22.43 167.2 211.5 
November 2022 13.74 22.66 154 171.2 

December 2022 15.54 35.07 153.2 159 

January 2023 15.09 26.61 151.4 147.7 

February 2023 20.07 40.3 131.8 138 

March 2023 28.22 42.71 88.4 129.8 

April 2023 18.61 29.67 161.6 143.1 

May 2023 17.83 37.34 162.9 150.6 

June 2023 10.99 23.33 202.8 222.6 

July 2023 13.77 22.31 169.4 147.7 

Yearly Average 15.908 28.407 156.125 164.875 

Yearly Maximum 28.220 42.710 202.800 222.600 

Yearly Minimum 10.990 18.750 88.400 129.800 

NPDES Permitted Limit Report Report Report Report 

Facility Desiqn Values 22.5 45 22620 33730 

Influent Loading Summary for the reporting period of August 2022 through July 2023 

Yearly Average Flow 15.908 MGD Percentage of Design 70.7 

Yearly Maximum Flow 42.710 MGD Percentage of Design 94.9 

Three Low Flow Monthly Average 11.807 MGD Percentage of Design 52.5 Remaining Capacity(%) 47.5 

Average Organic Loading 19846.59 lbs/day Percentage of Design 87.7 Remaining Capacity(%) 12.3 

Averaae Susoended Solids Loadina 21084.06 lbs/dav Percentaoe of Desiqn 62.5 Remaininq Capacitv (%) 37.5 



Bloomington-Normal Water Reclamation District-West, WWTF, NPDES Permit No. IL0027731 

Discharge Monitoring Report Summary 

Effluent 001 

Date Flow (MGD) pH CBDD (lb/day) CBOD (mg/L) Susp. Solids (lb/day) Susp. Solids (mg/L) Ammonia (lb/day) Ammonia (mg/L) Ammonia (lb/day) Ammonia (mg/L) Total Nitrogen (mg/L) Total Phosphorus (mg/L) Total Phosphorus (mg/L) D O (mg/L) D O (mg/L) D O (mg/L; Fecal Cl.Res. 

MAve. DMax. DMin. DMax. MAve. DMax. MAve. DMax. MAve. DMax. MAve. DMax. MAve. DMax. MAve. DMax. Wkly Ave. Wkly Ave. DMax. MAve. DMax. MAve. Wkly Ave. DMin. (N/100ml) Max. 

August 2022 12.36 20.1 7.2 7.49 347 596 3.4 4.6 290 493 2.91 4.69 23 71 0.22 0.63 23 0.22 19.17 2.67 3.1 7.33 6.67 6.46 7 NODl:9 

September 2022 11.29 19.1 7.02 7.47 272 398 2.9 3.8 262 608 2.65 4.3 29 127 0.3 1.05 398 0.4 41.39 2.99 3.66 7.15 6.95 6.42 3 NODl:9 

October 2022 11.62 21.1 7.16 7.62 600 1078 5.7 11.1 279 656 2.72 4.94 153 874 1.5 10.37 399 4.67 19.88 2.79 3.77 7.41 7.24 6.32 1 NODI: 9 

November 2022 13.37 24 7.31 7.88 374 567 3.3 4 347 1781 2.59 8.9 39 217 0.25 1.09 99 0.56 20.39 2.28 2.89 7.78 7.17 6.76 NODI: 9 

December 2022 14.99 31.6 7.38 7.69 539 1484 3.7 5.9 330 1150 2.41 4.48 48 219 0.33 1.29 119 0.63 25.79 2.08 2.71 8.09 7.37 6.77 0.038 

January 2023 15.2 25.8 7.17 7.67 593 1388 4.3 6.7 321 959 2.44 7.84 153 641 1.05 2.98 300 1.6 26.55 2.23 2.78 8.24 7.08 6.83 0.Q38 

February 2023 19.47 36.5 7.25 7.74 902 2000 5.2 6.6 481 1543 2.62 5.18 211 614 1.21 3.6 276 1.55 25.39 2.26 2.92 8.68 8.35 8.11 0.038 

March 2023 25.56 5.06 7.39 7.62 941 1402 4.6 5.8 714 1448 3.43 5.06 174 376 0.86 1.83 243 1.16 20.35 1.58 2 9.32 9.17 0.038 

April 2023 17.97 28.4 7.16 7.73 665 894 4.5 5 427 668 2.92 4.37 67 193 0.44 1.41 127 0.73 22.41 2.13 2.61 8.61 8.05 NODI: 9 

May 2023 16.68 36 7.13 7.78 695 1495 5.2 6.5 536 1686 3.48 5.62 120 396 0.81 1.65 269 1.51 24.92 2.43 3.16 7.21 7.06 1 NODI: 9 

June 2023 10.62 21.7 7.09 7.48 469 1342 5 7.6 294 1500 2.79 8.46 17 493 0.84 2.78 152 1.06 22.44 3.58 4 7.15 6.55 11 NODl:9 

July 2023 12.87 21.2 6.83 7.8 435 568 4.7 6.3 247 567 2.37 4 32 103 0.33 1.19 58 0.56 21.16 2.52 2.94 7.15 6.57 6 NODI: 9 

Yearly Average 15.17 24.20 7.17 7.66 569 1101 4.4 6.2 377 1088 2.78 5.65 89 360 0.68 2.49 205 1.22 24.15 2.46 3 7.81 7.52 7.09 4.8 0.038 

Yearly Maximum 25.56 36.45 7.39 7.88 941 2000 5.7 11.1 714 1781 3.48 8.90 211 874 1.50 10.37 399 4.67 41.39 3.58 4 8.68 9.32 9.17 11.0 0.Q38 

Yearly Minimum 10.62 5.06 6.83 7.47 272 398 2.9 3.8 247 493 2.37 4.00 17 71 0.22 0.63 23 0.22 19.17 1.58 2 7.15 6.67 6.32 1.0 0.038 

NPDES Permitted Report Report 6 9 1877 3753 10 20 2252 4504 12 24 # # # # # # Report Report Report + + + 400 0.038 

Limit 

# + 

Ammonia - Nitrogen Dissolved Oxygen 

Mave Wave Dmax Mave Wave Dmax Mave Wave Dmax 

lb/day lb/day lb/day mg/L mg/L mg/L mg/L mg/L mg/L 

Mar, Apr.May, Sept, Oct 450 1107 2008 2.4 5.9 10.7 Mar-July N/A 6 5 

June-Aug 281 712 1576 1.5 3.8 8.4 Auq-Feb 5.5 4 3.5 

Nov Dec Jan, Feb 751 1895 2120 4.0 10.1 11.3 

The results listed above, other than flow, are calculated values based on 

the results of the outfalls from the two treatment trains used by the 

District. The formula for these calculations is listed in Special Condition 9 

of the NPDES Permit. 



Bloomington-Normal Water Reclamation District-West, WWTF, NPDES Permit No. IL0027731 

Discharge Monitoring Report Summary 

Effluent 002 

Date Flow (MGD) pH CBOD (mg/I) Susp. Solids (mg/I) Fecal Ammonia (mg/L) Days of Discharge 
Total Min. Max. Ave. Ave. (N/100ml) Ave. Days 

August 2022 No Discharge 

September 2022 No Discharge 

October 2022 No Discharge 

November 2022 No Discharge 

December 2022 2.25 7.24 7.24 75 90 NODI: P 4.14 2 

January 2023 No Discharge 

February 2023 12.6 7.11 7.53 78 130.6 800000 7.04 2 

March 2023 9.59 7 7.51 71.5 139 245455 9.3 4 
April 2023 No Discharge 

May 2023 2.36 7.02 7.15 55.1 101 36364 3.7 2 
June 2023 No Discharge 

July 2023 No Discharge 

Yearly Average 6.70 7.09 7.36 69.90 115.15 360606.33 6.05 

Yearly Maximum 12.60 7.24 7.53 78.00 139.00 800000.00 9.30 

Yearly Minimum 2.25 7.00 7.15 55.10 90.00 36364.00 3.70 

NPDES Permitted Limit report report 6 9 report report report report report 



Bloomington-Normal Water Reclamation District, WWTF, NPDES Permit No. IL0027731 
Discharge Monitoring Report Summary 

CSO Outfalls 

Date 003 004 005 006 013 
Events Duration Events Duration Events Duration Events Duration Events Duration 

(Hours) (Hours) (Hours) (Hours) (Hours) 
August 2022 ND ND ND ND ND 

September 2022 ND 1 0.3 ND ND ND 
October 2022 ND ND ND ND ND 

November 2022 ND ND ND ND ND 
December 2022 ND ND ND ND ND 
January 2023 ND ND ND ND ND 
February 2023 ND ND ND ND ND 
March 2023 ND 1 0.2 ND ND ND 
April 2023 ND ND ND ND ND 
May 2023 ND 1 1.8 1 0.3 1 0.4 ND 
June 2023 ND 1 0.5 ND ND ND 
July 2023 ND ND ND ND ND 

Total Events 0 4 1 1 0 

Total Hours of Discharge 0.00 2.80 0.30 0.40 0.00 

NPDES Permitted Limit re~_ Le_port report_ report report report report report report report 



FIELD NOTES 

Facility Name: Bloomington-Normal Water Reclamation District, Southeast WWTF 

NPDES Permit Number: IL0073504 BW ID - W1138250001 

Date of Inspection: September 26, 2023 

Inspected by: Amelia Allen, Daniel Kim, and Jeffrey Holste, BW /DWPC/FOS - Champaign Region 

Interviewed: Josh Stevens, Head Operator 

Jake Callahan, Director of Operations 

Tim Ervin, Assistant Executive Director/ Administrative Officer 

Mason Willis, Operations Foreman 

GENERAL INFORMATION 
Plant Location 

Facility is located south of Interstate 74 and east of US Highway 51 along County Road 700N in 

Randolph Township. The legal location of the facility is NW¼ of Section 11 of T.22N.-R.2E. 

Facility is located at latitude 40.3809 degrees and longitude -88.9597 degrees as determined using 

Google Earth. 

Plant Description 
The following treatment processes are provided at the facility: Preliminary Treatment (screening and 

grit removal), Primary Treatment (sedimentation), Secondary Treatment (aerated biological contact 

and sedimentation), Tertiary Treatment (rapid sand filtration) and Sludge Processing (thickening, 

anaerobic digestion and dewatering). 

Receiving Waters 
Effluent from the facility flows down a concrete cascade aerator onto a concrete channel which 

discharges to Little Kickapoo Creek. At one point along the concrete channel, effluent can flow into 

the three constructed wetland areas through valved drains located in the side of the channel. The 

wetland areas have a valved discharge to Little Kickapoo Creek. Little Kickapoo Creek is part of the 

Illinois River system with the following flow path; Little Kickapoo Creek+-s Kickapoo Creek++ Salt 

Creek ----+ Sangamon River-» Illinois River. 

Construction Permits 
Construction of this facility was completed in 2005. The original construction Permit (2000-AA- 

1127) was issued on August 28, 2000 and was renewed on March 18, 2003. 

Permit No. 2005-AB-5695 was issued on December 28, 2005 for the installation of a drain line to the 

facility headworks for the primary and secondary digesters, with odor and gas trapping manholes to 

prevent gases from entering various buildings. 

Permit No. 2020-AB-65305 was issued on May 6, 2020 for the modification of sludge transfer piping 

in the sludge thickening building. The modification allows thickened sludge to be loaded into tank 

trucks in the truck loading bay. This modification was made so that thickened sludge could be hauled 

to the West facility for treatment. 

Permit No. 2020-AB-65829 was issued on November 6, 2020 for the reconstruction of the digester 

complex after an explosion and fire in April 2020 severely damaged the complex and rendered the 

complex nonoperational. 



Sept 26, 2023 

Bloomington-Normal Water Reclamation District Southeast, WWTF 

NPDES Permit No. IL0073504 BW ID: Wl 138250001 

Page 2 

Construction Permits Cont. 

Permit No. 2023-AB-68247 was issued on May 31, 2023, for multiple facility upgrades, including a 

UV disinfection upgrade, changing the tertiary treatment to disc filters, additional RAS pumping, 

chemical phosphorous removal, addition of supplemental influent pumping, influent screening 

retrofit, upgrading the three pump motors from 125 hp to 150 hp at the primary influent lift station, 

addition of one biological reactor train giving a total of four biological reactor trains, and the addition 

of one new sludge dewatering screw press to aid the existing belt filter. 

Permitted Capacity 
Design average flow of the facility is 7.5 million gallons per day, with a design maximum flow of 16.9 

million gallons per day. Design organic loading is specified as 9080 pounds per day and the design 

solids loading as 9710 pounds per day. 

Plant Loading 
Based on an influent loading summary, the facility has 50% of its designed hydraulic capacity, 26% of 

its organic loading capacity and 35% of its solids handling capacity remaining. (flus data was obtained from a 

review of the past twelve months of facility DlV!Rs, using monthly flow and concentration averages.) 

Critical Review /Restricted Status Evaluation 
The facility is not currently subject to either of these Agency assessments. At this time, it is not 

recommended that the facility receive further Agency evaluation. 

COLLECTION SYSTEM 
Area Served: 

This facility receives flow from roughly the east third of the twin city area, from north to south. The 

Village of Downs and the Bloomington Township Public Water District are now tributary to this 

facility. 

Type of System 
The City of Bloomington contains some combined sewer systems, and the Town of Normal has 

reportedly been separated. However, it is reported that the areas of the cities tributary to this facility 

contain only separate sanitary sewers. The Village of Downs has a separate sanitary sewer system. 

System Problems 
The District owns only the interceptors and one lift station on the tributary parts of the collection 

system. Previously, it was indicated by the District that Hydrogen-Sulfide gas issues have been noted 

in some areas of their interceptor system, but the issue appears to come from tributary sewers owned 

by the City of Bloomington. 

Sanitary Sewer Operations 
On September 8, 2017,JeffHolste met with District Officials to specifically discuss the District's 

Capacity, Management, Operations and Maintenance Plan for this facility. Prior to this inspection, 

the most recent Plan the Champaign Regional Office had available was a September 2013 CMOM 

Plan that appeared to be written to cover all of the District's collection system. Mr. Holste was 

informed during the inspection that the District had issued a facility specific Plan in August of 2016 

in response to Special Condition 16 of the facility's NPDES Permit. Mr. Holste was unaware of th.is 

document, and they provided him with a copy of the updated Plan. They then briefly worked their 

way through the document. Additional scrutiny of the Plan was conducted by Mr. Holste at the 

Regional Office at a later date. A check list was used to verify that the Plan follows/ covers the 

requirements specified in the Facility's NPDES Permit. 



Sept26,2023 

Bloomington-Normal Water Reclamation District Southeast, WWTF 

NPDES Permit No. IL0073504 BW ID: Wl 138250001 